
PART NO. 03-PB-13 

PRINTING DATE: JUN 2017 

03-SERIES 

WITH GEARBOX & HYDRAULIC MOTOR OPTIONS 





1 

TABLE OF CONTENTS 
 

2R WINDROWER MAIN FRAME ···································································· 2 

STANDARD SHANKS & STRAIGHT BLADE & WINDROWER TINE ASSY ·········· 3-5 

KNOCKER WHEEL ASSEMBLY ···································································· 6 

RATTLER ADJUSTMENT ASSEMBLY ···························································· 7  

RATTLER FRAME ··················································································· 8-9  

RATTER BARS AND CHAINS ····································································· 10  

LT & RT RATTLER ASSEMBLIES ································································ 11 

VINE HOLD DOWN ASSEMBLY ·································································· 12 

1 3/8– 540 DRIVELINE ··············································································· 13  

FRONT CHAIN DRIVES WITH GEARBOX OPTION ····································· 14-15  

SHEARBOLT JACKSHAFT ASSEMBLY ························································· 16 

1 3/8 - 6 GEARBOX BREAKDOWN ······························································· 16 

HYDRAULIC MOTOR OPTION ···································································· 17 

22.8 C.W. GREEN MOTOR ······································································ 18-19 

REAR CHAIN DRIVES ··········································································· 20-21  

8 X 10 INVERTER GAUGE WHEELS ························································· 22-23 

LT & RT FENDERS ················································································ 24-25 

RT SIDE SHIELDS ················································································· 26-27 

LIGHT KIT W/BRACKETS ······································································ 28-29  



2 

2R WINDROWER  MAIN FRAME 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-070-060  FRAME, WINDROWER MAIN 1 

2 48-090028  CAPSCREW, 1/4X2 NC HX HD GD 5 PLT 2 

3 72-010020  LOCKNUT, 1/4 STOVER GA PLT 2 

4 03-050-088  PIN, 1 1/8" HITCH 2 

5 06-024-021  SPACER, CAT III 2 

6 03-081-301  PIN, 1" UPPER HITCH 1 

7 02-050-002  KLIK PIN, 7/16 X 1-3/4 3 

8 49-050-012  CANISTER, MANUAL 1 

9 80-080000  #12 x 1 HX SELF DRILL 2 

1

8

9

2

4

5

7

5

4

7

6

3



3 

                                                                                           
STANDARD 

SHANKS 
                                                                                           

& STRAIGHT 
BLADE 

                                                                                                          
(Prior to 2017) 
KMC Serial #  

(89660-89679) 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1A 03-080-664  SHANK WELDT, LT STRT 2 

1B 03-080-665  SHANK WELDT, RT STRT  

2 03-080-994  SUPPORT, PLOW STD. LT 1 

3 03-080-995  SUPPORT, PLOW STD. RT 1 

4 48-090350  CAPSCREW, 7/16 X 1 1/4 G5 PLT 4 

5 66-010200  LOCKWASHER, 7/16 PLT 4 

6 68-010200  HEXNUT, 7/16 NC 4 

7 48-090910  CAPSCREW, 5/8 X 1 1/2 NC GD 5 PLT 4 

8 03-024-211  GUARD, SHANK SHIN 2 

9 03-023-672  CAP,SHANK 2 

10 48-100075  CAPSCREW, 3/4 X 7 1/2 G5 PLT 8 

11 66-010350  LOCKWASHER, 3/4 PLT 8 

12 68-010350  HEXNUT, 3/4 PLT 8 

13 03-070-311  LIFT WELD, STD STRT BLADE 1 

14 03-050-219  BLADE, EGYPT WINDROWER STRAIGHT 1 

15 60-020097  PLOWSCREW, 1/2 X 1 1/2 #3 REG HD G5 6 

16 80-020200  FLANGE LOCKNUT, 1/2 GF PLT 6 

17 66-010595  LOCKWASHER, 5/8 EXT TOOTH PLT 4 

14

13

1516

9

101112

8

3

4 5 6

7

9

2

4 5 6

7

8

1B

1A

10 11 12

17

17



4 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-070-313  SHANK WELDT, LT STRT 1 

2 03-070-314  SHANK WELDT, RT STRT 1 

3 03-023-672  CAP,SHANK 2 

4 03-080-994  SUPPORT, PLOW STD. LT 1 

5 03-080-995  SUPPORT, PLOW STD. RT 1 

6 03-024-211  GUARD, SHANK SHIN 2 

7 48-100075  CAPSCREW, 3/4 X 7 1/2 G5 PLT 8 

8 66-010350  LOCKWASHER, 3/4 PLT 8 

9 68-010350  HEXNUT, 3/4 PLT 8 

10 52-050178  CARR SCREW, 1/2 X 2  2 

11 52-050140  CARR SCREW, 1/2 X 1 1/2 4 

12 80-020200  FLANGE LOCKNUT, 1/2 NC 6 

13 48-090350  CAPSCREW,  7/16 X 1 1/4 G5 PLT 4 

14 66-010200  LOCKWASHER,  7/16 PLT 4 

15 68-010200  HEXNUT, 7/16 PLT 4 

STANDARD SHANKS 
(From  2017 to Present) 

4

13 14 15

6

6

7

5

8 9

2

1

3

11

10

12

12



5 

1

1

2

2

3 4 5

7

6

89

STRAIGHT BLADE &,  
WINDROWER TINE ASSEMBLY 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-070-312  ROD WELDT, WINDROW  2 

2 03-080-122  HOLDER, SINDLE TYNE 2 

3 48-090700  CAPSCREW, 1/2 X 3 1/4 4 

4 66-010250  LOCKWASHER, 1/2 REG PLT 4 

5 68-010250  HEXNUT, 1/2 PLT 4 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

6 03-070-311  LIFTER, WELDMENT STD  1 

7 03-050-220  BLADE, 2017 EGYPT WINDROWER 1 

8 60-020097  PLOWSCREW, 1/2 X 1 1/2 #3 REG HD G5 4 

9 80-020200  FLANGE LOGNUT, 1/2  4 

2R HVY WINDROWING KIT 
(03-081-315) 



6 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-023-464  DIRT KNOCKER BRK'T 2 

2 52-050448  SCREW, 3/4 X 4-1/2 NC CARR GD 5  3 

3 03-050-028  WASHER, 1-1/4 x 3/4 24 

4 62-010300  FLATWASHER, 3/4 STD PLT 9 

5 66-010350  LOCKWASHER, 3/4 PLT 3 

6 68-010350  HEXNUT, 3/4 PLT 3 

7 62-020050  FLATWASHER, 1 SAE PLT 3 

8 03-050-111  WHEEL, 7 X 1 1/2 KNOCKER 3 

9 03-050-025  U-BOLT, 3/8 4 

10 66-010150  LOCKWASHER, 3/8 PLT 8 

11 68-010150  HEX NUT, 3/8 PLT 8 

KNOCKER (3) WHEEL ASSEMBLY 
(03-081-029) 

TIFTON, GA.
DRAWN BY

MATERIAL

PART NAME

UNLESS NOTED

1

1/32

0.010



DATE

OTHERWISE

TOLERANCES

ANGULAR

FRACTIONAL

DECIMAL 



1 of 1

GROSS LENGTHMATERIAL PART NO.

KNOCKER ASSEMBLY

sharon6/8/2015

03-081-029

2

87

3

3

4

4

5

6

1

1

4

QTYPART NUMBERDESCRIPTIONITEM

203-023-464DIRT KNOCKER BRK'T1

352-050448SCREW, 3/4 X 4-1/2 NC CARR GD 5 PLT2

9 10 11 



7 

9

3

8
10

1

1

4567

4 5 6 7

4

1

2

9

1

8

10

4567

4 5 6 7

2-ROW RATTLER ADJUSTMENT ASSEMBLY 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-024-252  GUARD CHAIN 2 

2 03-080-331  RATTLER, 436” RT ADJ 1 

4 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 3 

5 62-010100  FLATWASHER, 3/8 PLT 3 

6 66-010150  LOCKWASHER, 3/8 PLT 3 

7 68-010150  HEXNUT, 3/8 PLT 3 

8 03-050-093  CHAIN, 5/0 MACHINE STR 1 

9 03-050-019  GRIP, PLASTIC HANDLE 1 

10 02-050-062  KLIK PIN, 1/4 X 1 5/8 1 

1

1
2

2

3

8

5

6
7

4



8 

20

2

2

1

1

11

11

 4

15

3

 9 6 7

19

8 6 7

5  6  7

517

20

19

21

13
14

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-561  RATTLER SIDE 2 

2 03-080-558  BRACE, RATTLER 2 

3 03-080-559  IDLER, BLOCK 2 

4 03-051-035  BEARING, 1 3/16 3-H FLG 2 

5 48-090100  CAPSCREW, 3/8 X 1  16 

6 66-010150  LOCKWASHER, 3/8 PLT 28 

7 68-010150  HEXNUT, 3/8 PLT 28 

8 52-050040  CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT 2 

16 

12 

10 6 7 

RATTLER  FRAME 

20 

22 23 



9 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

9 52-050048  CARRIAGE SCREW, 3/8 X 1 3/4 G5 2 

10 52-050049  CARRIAGE SCREW, 3/8 X 2 G5 4 

11 03-050-092  CHAIN, 5/0 MACHINE STR  2 

12 03-024-446  SPACER, ‘13 CHAIN IDLER 2 

13 03-081-087  RATTLER IDLER,  1 

14  62-010100  FLATWASHER, 3/8 STD 2 

15 68-010250  HEXNUT, 1/2 PLT 2 

16 03-070-024  SCRAPER ASSY 2 

17 78-020300  WHIZ NUT, 3/8 PLT 8 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

18 03-026-175  SHAFT. ‘91 FRONT 1 

19 03-057-007  IDLER, ‘70 FRONT CHAIN 2 

20 03-057-003  IDLER, FRONT BAR 2 

21 03-050-026  SPIROL PIN, 1/4 X 2 HD 2 

22 54-010150  SETSCREW, 3/8 X 7/8 SQ HD SUPPT 2 

23 70-010051  JAMNUT, 3/8 PLT 2 

RATTLER IDLER  
(03-081-087) 



10 

30” & 36”- 40” RATTLER BARS AND CHAINS 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-052-045  CHAIN. CA-557 80 1 

2 03-081-027  RATTLER BAR, LT 36”-40” 10 

3 03-081-028  RATTLER BAR, RT 36”-40” 10 

4 48-090150  CAPSCREW, 3/8 X 1 1/4 NC G5 PLT 40 

5 66-010150  LOCKWASHER, 3/8 PLT 40 

6 72-010050  LOCKNUT, 3/8 STOVER GB PLT 40 

TIFTON, GA.
DRAWN BY

MATERIAL

UNLESS NOTED

1

1/32



DATE

OTHERWISE

ANGULAR

FRACTIONAL

GROSS LENGTHMATERIAL PART NO.

sharon6/8/2015

1

1

2

456

3

456

4 5 6

4 5 6

2

3

2

3

3

2

3

Parts List

QTYPART NUMBERDESCRIPTIONITEM

103-090-465STATION #1, 2015 30" CHAIN1

1003-081-115ASSEMBLY, LT. RATTLER BAR2

1003-081-116ASSEMBLY, RT. RATTLER BAR3

4048-090150CAPSCREW, 3/8 X 1 1/4 NC G5 PLT4

4066-010150LOCKWASHER, 3/8 PLT5

4072-010050LOCKNUT, 3/8 STOVER GB PLT6

1

2

456

3

456

2

3

2

3

3

2

3

3
3

2



11 

9

10 11
8

7

LT RATTLER BAR FOR 36”- 40” 
(03-081-027) 

RT RATTLER BAR FOR 36” - 40” 
(03-081-028) 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION 
QTY 

-027 -028 

7 03-080-531  RATTLER BAR,  LT 1 - 

8 03-080-532  RATTLER BAR,  RT - 1 

9 03-027-077  PAD, KNOCKER 1 1 

10 52-050050  CAPSCREW, 3/8 X 2 1/4  1 1 

11 78-020300  FLANGE NUT, 3/8 WHIZ 1 1 



12 

VINE HOLD DOWN ASSEMBLY 
(03-082-345) (2016 to Present) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-033-107  CLAMP HALF, VINE HOLD DOWN 2016 2 

2 03-033-108  SHIELD, VINE HOLD DOWN 2016 1 

3 03-026-416  ROD, VINE HOLD DOWN 2016 1 

4 52-050275  CARR SCREW, 1/2 X 3 1/2 G5 PLT 4 

5 66-010250  LOCKWASHER, 1/2 REG PLT 4 

6 68-010250  HEXNUT, 1/2 PLT 4 

3

1

1

2

456



13 

1 3/8-540 DRIVELINE 
(03-055-122) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-055-078  1 3/8-6 (540) TRACTOR YOKE 2 

2 03-055-075  CROSS JOURNAL ASSY 2 

3 03-055-080  CIRCLIP 8 

4 03-055-100  GREASE NIPPLE 2 

5 03-055-081  OUTER TUBE YOKE 1 

6 03-055-101  FLEXIBLE PIN 1 

7 03-055-082  OUTER SHAFT 1 

8 03-055-083  INNER SHAFT 1 

9 03-055-103  FLEXIBLE PIN 1 

10 03-055-084  INNER TUBE YOKE 1 

12 03-055-089  O BEARING 3-4 1 

13 03-055-087  OUTER SHIELD CONE 1 

14 03-055-091  OUTER SHIELD TUBE 1 

15 03-055-092  INNER SHIELD TUBE 1 

16 03-055-088  INNER SHIELD CONE 1 

17 03-055-090  I BEARING 3-4 1 

18 03-055-102  RING NUT 1 

19 03-055-098  COMPLETE PUSH BUTTON 1 

20 03-055-070  SHIELD TRACTOR HALF, 1 3/8-6 1 

21 03-055-125  SHIELD IMP HALF, 1 3/8-6 1 

22 03-055-093  TRACTOR HALF SHIELD W/RETAINER 1 

23 03-055-094  IMP HALF SHIELD W/ RETAINER 1 



14 

FRONT CHAIN DRIVES WITH GEARBOX OPTION 

352-050035CARRAIGE BOLT, 3/8 X 1 NC G5 PLT7

366-010150LOCKWASHER, 3/8 PLT8

368-010150HEXNUT, 3/8 PLT9

103-081-313JACKSHAFT ASSY, 36" SHEARBOLT10

103-050-2151-1/2 X 27-1/2" PLASTIC PIPE11

203-053-036SHEAVE, 1C10.375F1.188PS12

454-0100503/8 x 1/2 NC SQ HD CUPPT STSCREW13

103-026-239KEY, 1/4 X 3 1/814

103-054-117GEARBOX, 1 3/8-615

1.7503-050-080GLS-GEAR LUBE 80W-9016

103-050-120TAG, OIL LEVEL17

403-050-091M-12 (1.75) 30 MM HEX CAPSCREW18

103-070-062COUPLING SHIELD, GEAR BOX19

203-050-097M8 X 16 MM HEX HEAD CAPSCREW20

266-010100LOCKWASHER, 5/16 PLT21

103-023-871BRKT,GB MT (5.6875)22

103-027-458SHIELD, FRT, GEARBOX INSIDE23

452-050005CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT24

152-050010CARRIAGE BOLT, 5/16 X 1 NC G5 PLT25

578-0200495/16" WHIZ NUT26

103-050-095DECAL, PTO27

133-050-037DECAL, 540 RPM28

133-050-276CAP, 1-3/8 SHAFT29

103-055-122DRIVELINE, 540 RPM30

12 13 13 14

22

1

1110

234

23 25

789

655

27

28

15 16

19

183

2021

28

24

25

24



15 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-023-784  PLATE, BEARING MOUNT 1 

2 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 4 

3 66-010250  LOCKWASHER, 1/2 REG PLT 8 

4 68-010250  HEXNUT, 1/2 PLT 4 

5 03-051-020  FLANGE, 62 MSTR 3-HOLE 2 

6 03-051-002  BEARING, 1 3/16 W COLLAR 1 

7 52-050035  CARRIAGE BOLT, 3/8 X 1 G5 PLT 3 

8 66-010150  LOCKWASHER, 3/8 PLT 3 

9 68-010150  HEXNUT, 3/8 PLT 3 

10 03-081-313  JACKSHAFT ASSY, 36” SHEARBOLT 1 

11 03-050-215  PLASTIC PIPE, 1 1/2 X 27 1/2 1 

12 03-053-036  SHEAVE 1C10.375F1.188PS 2 

13 54-010050  SETSCREW, 3/8 X 1/2 SQ HD CUPPT 4 

14 03-026-239  KEY, 1/4 X 3 1/8 1 

15 03-054-117  GEARBOX, 1 3/8-6 1 

16 03-050-080  GLS-GEAR LUBE 80W-90 1.75 

*17 03-055-122  DRIVELINE, 540 RPM 1 

18 03-050-091  CAPSCREW, M-12(1.75) 30MM HEX 4 

19 03-070-062  COUPLING SHIELD, GEAR BOX 1 

20 03-050-097  CAPSCREW, M8 X 16MM HEX HEAD 2 

21 66-010100  LOCKWASHER, 5/16 PLT 2 

22 03-023-871  BRACKET, GB MOUNT (5.6875) 1 

23 52-050005  CARRIAGE BOLT, 5/16 X 3/4 G5 PLT 1 

24 52-050010  CARRIAGE BOLT, 5/16 X 1 G5 PLT 1 

25 78-020049  WHIZ NUT, 5/16 2 

26 03-050-095  DECAL, PTO 1 

27 33-050-037  DECAL, 540 RPM 1 

28 33-050-276  CAP, 1 3/8 SHAFT 1 

29 03-080-206  BOLT, 3/4 IDLER 1 

30 03-053-039  PULLEY, IDLER 1 

31 03-050-053  CAPSCREW, 1/2-13 X 16 1 

32 62-010370  FLATWASHER, 1 STD, PLT 1 

33 62-010300  FLATWASHER, 3/4 STD PLT 1 

34 03-050-085  SPACER, 3/4 X 1 1/8 1 

35 68-010350  HEXNUT, 3/4-10 PLT 1 

* DRIVELINE NOT SHOWN 



16 

SHEARBOLT JACKSHAFT ASSEMBLY 
(03-081-313) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-070-306  COUPLER, 1 3/8 - 6 SHEARBOLT 1 

2 03-026-417  JACKSHAFT, 2R SHEARBOLT EGYPT 1 

3 48-090040  CAPSCREW, 5/16 X 2 1/4 G5 PLT 1 

4 72-010060  LOCKNUT, 5/16 NYLON 1 

Parts List

QTYPART NUMBERDESCRIPTIONITEM

1

2

3 4

1 3/8 - 6 GEARBOX 
(03-054-117) 



17 

ITEM PART NO  SERIAL NO OR YR DESCRIPTION QTY 

1 03-061-082  MOTOR, LT 22.8 CW GREEN 1 

2 48-090700  CAPSCREW, 1/2 X 3 1/4 G5 PLT 4 

3 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

4 66-010250  LOCKWASHER, 1/2 REG PLT 8 

5 68-010250  HEX NUT, 1/2 PLT 8 

6 03-080-857  MOUNT, ‘03 LT HYD MOTOR 1 

7 03-059-021  ADAPTER,  10MJ-8FP-8MP 2 

8 42-061-002  VALVE, CHECK 1 

9 33-059-130  HOSE, 8M3K-10FJX-6FJX-24” 2 

10 42-059-008  HOSE, 8M3K-8MP-9MPX-90” 2 

11 33-059-025  ADAPTER, 10MB-10MJ 2 

12 03-053-045  SHEAVE, 2C100E 1 

13 52-050005  CARRIAGE SCREW, 5/16 X 3/4 G5 PLT 1 

14 78-020049  LOCKNUT, 5/16-18 WHIZ FLANGE PLT 1 

15 02-050-088  STRAP, TIE DOWN 3 

16 03-053-046  BUSHING, 1 3/8 SF 1 

17 47-059-002  QUICK COUPLER, 1/2” 2 

To Tractor 

To Tractor 

To Port 

“A” 

To Port 

“B” 

FREE 

FLOW 

Pressure Side to  

Turn Motor Clockwise 

ITEM 8 COULD LOOK LIKE 

EITHER OF THE ABOVE 
A

B

2R HYDRAULIC DRIVE 

HYDRAULIC MOTOR OPTION 



18 

LT 22.8 CW GREEN MOTOR  
(Used on Machines In 2011 to Present)  

(03-061-082) 



19 

ITEM   PART NO  SERIAL NO OR YR  DESCRIPTION   QTY 

1 

ITEMS 1-8 
INCLUDED 

IN SEAL 
KIT 

03-061-064 

 DUST SEAL 1 

2  HOUSING SEAL 1 

3  BACK UP RING 1 

4  BACK UP SEAL 1 

5  SHAFT SEAL 1 

6  BODY SEALS  2 

7  ENDCOVER SEAL 1 

8  REAR HOUSING BEARING 1 

9 03-061-065  FRONT HOUSING BEARING 1 

10 03-061-078  HOUSING 1 

11 03-061-066  FRONT THRUST WASHER 1 

12 03-061-067  FRONT THRUST BEARING 1 

13 03-061-068  THRUST WASHER 1 

14 03-061-069  REAR THRUST BEARING 1 

15 03-061-076  DRIVE LINK  1 

16 03-061-083  MANIFOLD, REVERSE  1 

17 03-061-075  ROTOR SET 1 

18 03-061-071  BALANCE PLATE (3 BALLS) 1 

19 03-061-072  STEEL BALLS 3 

20 03-061-073  ENDCOVER 1 

21 03-061-077  BOLT ASSEMBLY (7) 1 

22 03-061-079  SHAFT (Includes Items 23, 24, & 25) 1 

23 03-061-080  SHAFT KEY 1 

24 03-061-081  LOCK WASHER 1 

25 03-061-074  BOLT 1 



20 

REAR CHAIN DRIVES 

14

1

3

9

7

8

12

5 4

10 11

13

415
16

1718

13

16 13

2
12

5

13

6

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-053-037  SHEAVE, (1C 12.375F 1.25 PS) 2 

2 03-053-015  V-BELT - HC - 156.2 (PAIR) 1 

3 03-026-239  KEY, 1/4 X 3 1/8 1 

4 03-057-011  SPROCKET 2 

5 03-026-016  KEY, 1/4 X 2 2 

6 03-026-184  DRIVE SHAFT, REAR 1 

7 03-051-024  FLANGE, 72 MSTR 3-HOLE 4 



21 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

8 03-051-016  BEARING, 1 1/4 W/COLLAR 2 

9 52-050035  CARRIAGE SCREW, 3/8 X 1  6 

10 66-010150  LOCKWASHER, 3/8 PLT 6 

11 68-010150  HEXNUT, 3/8 PLT 6 

12 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 2 

13 72-010100  STOVER LOCKNUT, 1/2 6 

14 54-010050  SETSCREW, 3/8 X 1/2 SQ HD 2 

15 03-050-098  WASHER, 1.375 X 17/32 X .042 2 

16 48-090596  CAPSCREW, 1/2 X 1 3/4 4 

17 54-010150  SETSCREW, 3/8 X 7/8 SQ HD CUPPT 2 

18 70-010051  JAMNUT, 3/8 HEX 2 



22 

8 X 10 GAUGE WHEEL 
(03-081-088) 

5109
2

2

3687

11

16

1

19

20
21

14

13

18

15

12

203-050-001U-BOLT, WHEEL POST5

252-050100CARRIAGE BOLT, 3/8 X 3 NC G5 PLT6

268-010150HEXNUT, 3/8 PLT7

266-010150LOCKWASHER, 3/8 PLT8

468-010250HEXNUT, 1/2 PLT9

466-010250LOCKWASHER, 1/2" REGULAR PLT10

170-010250NUT, 1" NC HEX JAM11

103-027-252SHIELD, 8 X 10 SHORT GA WHEEL12

103-027-161SHIELD, 8 X 10 BEARING13

102-024-0058 X 10 SPACER (LONG)14

102-024-0048 X 10 SPACER (SHORT)15

111-027-014PLATE, NUT STOP16

17

20
21

4



23 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-507  AXLE, 8X10 WHEEL 1 

2 03-027-044  BRACKET, WHEEL POST 2 

3 03-080-060  WHEEL FORK, 8 X 10 1 

4 03-081-077  ASSEMBLY, 8X10 WHEEL & HUB 1 

5 03-050-001  U-BOLT, WHEEL POST 2 

6 52-050100  CARRIAGE BOLT, 3/8 X 3 NC G5 PLT 2 

7 68-010150  HEXNUT, 3/8 PLT 2 

8 66-010150  LOCKWASHER, 3/8 PLT 2 

9 68-010250  HEXNUT, 1/2 PLT 4 

10 66-010250  LOCKWASHER, 1/2" REGULAR PLT 4 

11 70-010250  NUT, 1" NC HEX JAM 1 

12 03-027-252  SHIELD, 8 X 10 SHORT GA WHEEL 1 

13 03-027-161  SHIELD, 8 X 10 BEARING 1 

14 02-024-005  8 X 10 SPACER (LONG) 1 

15 02-024-004  8 X 10 SPACER (SHORT) 1 

16 11-027-014  PLATE, NUT STOP 1 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

17 03-058-007  TIRE, 8 X 10 TUBELESS W/WHEEL 1 

18 02-058-017  HUB, ASSEMBLY W/CUPS 1 

19 02-058-036  NUT, WHEEL 5 

20 02-051-015  CONE, BEARING 2 

21 02-59-007  SEAL 2 

8 X 10 GAUGE WHEEL & HUB ASSEMBLY 
(03-081-077) (ITEM #4) 



24 

LT & RT FENDERS 

2

1

3

4

6

5

13

10

13

13

10

9

9

8

9 15

15

11

11

15

15

11

14

119

1314

12 11

911

16

5

15 15 11

17

7

16

9 11

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-464  FENDER, LT SIDE 1 

2 03-080-465  FENDER, RT SIDE 1 

3 03-080-644  FENDER, LT REAR 1 

4 03-080-645  FENDER, RT REAR 1 

5 03-027-232  POST, FENDER - 4R 2 

6 03-027-015  POST, FENDER  2 

7 03-027-454  SHIELD, SLANT REAR, LT 1 



25 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

8 03-027-455  SHIELD, SLANT REAR, RT 1 

9 52-050005   CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 16 

10 52-050010  CARRIAGE BOLT, 5/16 X 1 NC G5 PLT 8 

11 78-020049  5/16" WHIZ NUT 20 

12 52-050019  CARRIAGE BOLT, 5/16 X 1 1/4 NC G5 PLT 4 

13 48-090100  CAPSCREW, 3/8 X 1 GD5 10 

14 78-020300  WHIZ FLANGE, 3/8  8 

15 62-010100  FLATWASHER, 3/8" STANDARD PLT  12 

16 72-010050  LOCKNUT, 3/8 STOVER GB PLT 2 

17 78-020045  FLANGE LOCKNUT, 5/16-18 PLT SMOOTH 4 



26 

2– ROW LT SIDE SHIELDS 

5

1

8

7

4

3

2

9

6

11

10

1315

1315 1514

1513

1514

1415

1315

1513

1514

1612 17

1918 20

1513

23

22

21

1315

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-992  SHIELD, LEFT 1 

2 03-023-876  BRACKET, IDLER BOTTOM 1 

3 03-023-873  BRACKET, BOTTOM FRONT 1 

4 03-023-880  BRACKET, REAR SHIELD 1 

5 03-027-499  BRACE, LT REAR MOUNT 1 

6 03-023-879  BRACKET, RT REAR SHIELD 1 

7 03-023-872  BRACKET, TOP FRONT 1 

8 03-023-877  BRACKET, TOP REAR 1 

9 03-023-871  BRACKET, GEARBOX MOUNT 1 

10 03-027-458  SHIELD, FRT, GEARBOX INSIDE 1 

11 03-023-874  BRACKET, LT TOP IDLER 1 

12 03-050-001  U-BOLT, WHEEL POST 2 

13 52-050005  CARRIAGE SCREW, 5/16 X 3/4 9 



27 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

14 52-050010  CARRIAGE SCREW, 5/16 X 1 5 

15 78-020049  WHIZ FLANGE, 5/16 –18 15 

16 66-010250  LOCKWASHER, 1/2 PLT 4 

17 68-010250  HEXNUT, 1/2 PLT 4 

18 52-050140  CARRIAGE SCREW, 1/2 X 1 1/2 1 

19 62-010200  FLATWASHER, 1/2 STD PLT 1 

20 80-020150  WHIZ FLANGE, 1/2 PLT 1 

21 03-081-248  LIGHT KIT, 2R SUDAN 1 

22 02-050-078  DECAL, SHIELD WARNING 1 

23 42-050-015  DECAL, KMC 1 



28 

2– ROW LIGHT KIT 
(03-081-248) 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

1 33-062-006  CONNECTOR, BUTT 4 

2 03-023-765  MOUNT, SMV EMBLEM 1 

3 03-050-068  EMBLEM, SMV 1 

4 48-090005  CAPSCREW, 1/4 X 5/8 G5 PLT 2 

5 78-020040  WHIZ NUT, 1/4 2 

6 33-062-001  PLASTIC LOOM, 3/8 I.D. 8FT 

7 33-062-081  CLIP, 3/8” LOOM 3 

14

3

2

14

3

2

4 5

10

9

8

6

17

15

11

21

18

19

20

1

13

7

12

16



29 

ITEM PART NO. SERIAL NO OR YR DESCRIPTION QTY 

8 33-050-267  STRIP, ORANGE FLUORESCENT 1 

9 33-050-266  STRIP, RED REFLECTOR 1 

10 33-050-265  STRIP, YELLOW REFLECTOR 1 

11 33-062-069  LIGHT, DOUBLE AMBER 1 

12 33-062-070  RENG TERMINAL, 1/2” 4 

13 03-023-766  BRACKET, LIGHT 1 

14 03-050-138  CABLE TIE, 12” 4 

15 03-050-137  CABLE TIE, 8” 2 

16 33-062-021  TERMINAL, #10 RING 2 

17 33-062-055  WIRE, 16 AWG YELLOW 8FT 

18 03-062-006  LIGHT, RED RECTANGULAR  1 

19 03-062-005  LIGHT, AMBER OVAL 2 

20 03-062-002  HARNESS, 4R WIRING 1 

21 33-062-072  PLUG, DOUBLE 2 
DRAWN BYUNLESS NOTED DATE

OTHERWISE

GROSS LENGTHMATERIAL PART NO.

jbowers4/20/2017



30 



 The following is a list of serial numbers issued to our machines at the beginning of each 

year.  To determine when a unit was made, find the range within which the particular serial 

number falls.  It would have been produced between January 1 to December 31 of that year. 

YEAR SERIAL NUMBERS 

2014                    86419-87790 

2015                    87791-89096 

2016                    89097-90089 

2017                    90090- 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 

Visit us at www.kelleymfg.com 

KELLEY MANUFACTURING CO. 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 

MADE IN AMERICA 

Email Address: info@kelleymfg.com 


